Rupali A. J et al Int. Journal of Engineering Research and Applications www.ijera.com
ISSN : 2248-9622, Vol. 5, Issue 1( Part 4), January 2015, pp.82-96

RESEARCH ARTICLE OPEN ACCESS

Statistical Evaluation of Wastewater Characteristics at the Inlet —
Outlet of an Activated Sludge Process

Rupali A. J!, B. S. Soumya®’, R. P. Thanedar®

'Environmental and Water Resources Division, Department of Civil Engineering, College of Engineering Pune
(COEP), Pune — 411005, India.

ABSTRACT

Effluent to Influent concentration ratios for BOD, COD, TSS and Food-to-Microorganisms (F/M) ratio are
measure of treatment plant efficiency. Daily observed inlet and outlet concentrations at ASP in a plant are
plotted as time series for Pre-monsoon (January — May) and Post-monsoon (July — December, 2013) period.
BOD vs TSS and BOD vs COD indicated that inlet concentrations are ~ 80 % reduced in treatment process.
Correlation matrix indicated strong correlationbetween COD and TSS of post-monsoon raw sewage, while weak
correlation among the rest. Principle Component Analysis (PCA) and Factor Analysis (FA) are used to
characterize wastewater at the inlet and outlet of ASP. PCA & FA clustered wastewater quality parameters into
strongly correlated groups - pH, COD and BOD as PC1 in pre-monsoon raw sewage while, DO and F/Myerage8S
PC1 in post-monsoon raw sewage. All parameters (pH, TSS, COD, BOD, O&G) of treated effluent in pre-
monsoon period are grouped into PC1. In post-monsoon period, for treated effluent, pH, DO, TSS and
F/Mayerageare clustered as PC1.

Effluent BOD, COD and TSS are dependent variables with F/Mg.erage s independent variable for regression
analysis. Regression fits developed with 2013 data for these effluent concentrations fit well with field samples
(December 2013 — March 2014) and with routine monitored data (January — March, 2014), thus, validating the
model. Effluent concentrations indicated 80 — 95% of removal efficiency. Thus, F/Mgyerage ratios obtained from
regression fit can further be considered as design parameters for efficient functioning of ASP and can be used to
design the inflow and outflow characteristics for any treatment plant with similar process conditions.
Keywords—Principle Component Analysis (PCA), Factor Analysis (FA), Activated Sludge Process (ASP),
Regression, F/M Ratio

I. INTRODUCTION
Domestic and industrial wastewaters have to

intreating domestic (Shahalam, 2004)-industrial
recycles(Mardani, 2011),and in minimizing the

undergo a well-defined treatment process prior to
their release into local water bodies, mainly due to
environmental, health and economic concern.
Methods used in wastewater treatment processes
depend on the extent of pollution, type of pollutant
(organic, inorganic or toxic) and on further usage of
treated effluent. Waste Water Treatment Plant
(WWTP) classically provides a regulated outflow of
water with limited quantity of contaminants in order
to maintain an ecologically controlled environment.
Regulated outflow is maintained by means of diverse
unit operations applied to the incoming wastewater in
a sequential manner until a cleaner outflow is
achieved (Niku and Schoeder, 1981; Peavy et al.,
1985; Singh et al., 2010).

Most common and efficient biological treatment
process,Activated Sludge Process (ASP), employed
extensively throughout the world both in its
conventional and modified forms (first designed in
1913 in UK). Many field-scale(Dharaskar and
Balkar, 2012) and local-scale experiments(Dharaskar
and Patil, 2012) had been conducted to analyze ASP
performance (Liu and Tay, 2001; Hoa, 2002)

effluent standards. Performance of ASP depends on
Aerate Rate, Waste Sludge Rate and its
concentration(Kumar et al, 2010; Ukpong, 2013),
Sludge Retention Time, Recycle Sludge Rate, Food-
to-Microorganisms (F/M) ratio (Metcalf and Eddy,
2003; Clara et al., 2004), Organic Loading Rate,
Growth Pressures — pH, BOD, DO, nutrients, toxics,
etc. Further, the standards to be maintained for reuse
of treated effluent for different purposes are given
byUkpong(2013).

Multivariate Statistical Process Control (MSPC),
a process monitoring technique, referring to a set of
advanced techniques which are used for the
monitoring and control of both continuous(Bersimis
et al., 2007) and batch processes (Aguado et al.,
2007). Some of the MSPC techniques include Factor
Analysis (FA), Cluster Analysis, Multidimensional
Scaling, T2 Statistics and Principle Component
Analysis (PCA). These methods interpret and link the
results of the advanced process monitoring model for
an ASP to the occurrence of significant events of
interest in full scale process (Ren and Frymier, 2004),
and subsequently, use that information for process

WWW.ijera.com 82Page



Rupali A. J et al Int. Journal of Engineering Research and Applications www.ijera.com
ISSN : 2248-9622, Vol. 5, Issue 1( Part 4), January 2015, pp.82-96

operation improvement.

Primary objective of this research is to evaluate
the performance of an ASP by identifying controlling
quality parameters using these clustering techniques,
which are rarely carried out for Indian
WWTP.Further, a mathematical model is developed
for further forecast of parameters.

Il. MATERIALS AND METHODOLOGY

2.1 Study Area - Sewage Treatment Plant (STP)

Municipal wastewater treatment plant employing
ASP process at Vithalwadi Sewage Treatment Plant
(STP) in Pune, India is chosen for the current study.
Entire Pune region is supported by seven treatment
plants, out of which this Vithawadi STP treats the
southern zone as shown in Figure 1(a), serving a
catchment area of 14 km?® Average capacity of the
treatment plant is 32 MLD with peak capacity as 72
MLD. After treatment, the treated waste water finds
its way into the river Mutha.

Raw Sewage Pumping Station (Coarse
Screening, Wet Well, Raw Sewage Pumps), Sewage
Treatment Plant (Primary, Biological Treatment,
Chlorination and Disinfection), Sludge Handling
(Thickner,Digester, Centrifuge) and Biological

Treatment Unit (Aeration Tank, Retrievable Diffused
Aeration System, Air Blowers, Secondary Settling
tank Sludge Recirculation System) are the four
majorcomponents of this STP, detailed in Figure 1
(b). ASP in Vithalwadi STP consisted of two
Aeration Tanks (AT), each at a flow rate 16 MLD,
diameters of 23.6 m and water depth of 8.1 m.

Major design quality characteristics of raw water
are 150 — 200 mg/L, 250 — 300 mg/L and 200 — 250
mg/L for BOD, TSS and COS respectively. These
concentrations have to be maintained at less than 20
mg/L after treatment. With this theoreticaldescription
of Vithawadi STP, next section details the
methodology adopted in data collection.

2.2 Data Collection

Waste water characteristics are studied by
collecting data from the plant in two phases —
regularly monitored STP Plant Data and Field
Experimental Data. STP Plant data involved
collecting data related to operational conditions —
Flow (Q, m¥day), MLSS, biological,
andphysiochemical characteristics.Regularly
monitoredprimary data of the treatment plant is
collected from

STP Zone Map
of Pune City

b Aeration Tank

S

Screen Grit

Chambe&r——5 Removal > Removal »

4

Clarifier

-

Thickener Digestor

Fig. 1 Study Area Details - (a) Location Details of Vithalwadi STP (b) Functional Flow Diagram

WWW.ijera.com 83IPage



Rupali A. J et al Int. Journal of Engineering Research and Applications www.ijera.com
ISSN : 2248-9622, Vol. 5, Issue 1( Part 4), January 2015, pp.82-96

January 2013 to March 2014. Data comprised of pH,
BOD, COD, TSS, Oil and Grease (O&G) and DO,
sampled at both inlet and outlet of the STP. Mixed
Liquor Suspended Solids (MLSS) in the AT-1 and
AT-2 are also sampled and analyzed daily at the
plant by an attendant.

In order to verify and validate the primary data
obtained from STP, wastewater samples are
manually collected at 10 days interval December
2013 to March 2014, i.e., total of 11 sampling dates
during these four months. On each sampling date,
first sample is taken at the inlet of treatment plant,
second one at the AT unit and the third one at
effluent after SST. Hence, samples are collected on
11 sampling-dates at the three points adopting grab
sampling. Clean 1L plastic bottles are used for
samples at inlet, from AT and at the outlet and are
analyzed on the same day. Standard experimental
procedures such as 5-day BOD, K,Cr,0; for COD,
etc are used identify BOD, COD, TSS, MLSS, pH,
and O&G in the waste water.

I1l. PRELIMINARY DATA ANALYSIS

Regularly monitored operational plant data and
sampled data are initially analyzed for temporal
trends.Comparison of variations in the parameters
(pH, TSS, BOD, COD, and MLSS) in AT observed
at the inlet and outlet of the treatment plant is given
as a part of Trend Analysis. One-year long daily
monitored influent-effluent quality data is divided
into “Pre-monsoon” (January — May 2013) and
“Post-monsoon” (July - December 2013) periods. In

addition, as mentioned in Section 2.2, field samples
are collected every month from December 2013 to
March 2014, on 11 different sampling dates. Time
series plots for pre-monsoon and post-monsoon data
are shown in Figure 2 (a) — Figure 2 (f) for different
parameters. Grey shades in the figures indicate the
outflow/ effluent discharges (Q, in MLD). Flow rate
in the month of October and November is
maintained at 32 MLD in order to check the
efficiency of the treatment plant units.

pH: Pre-monsoon data indicated that pH varied from
6.6 — 7.2, with three low peaks in January, March
and May. Presence of toxic chemicals (phenol,
chlorinated hydrocarbons, heavy metals, halogens,
acid and bases, etc.) from the household waste
possibly inhibited the cell growth and substrate
utilization at very low concentrations and possibly
decreased the pH value. pH variations are observed
to be same at both inlet and outlet of the plant as
shown in Figure 2 (a). Peaks in pH in pre-monsoon
are not observed in post-monsoon data, where pH is
nearly constant at both inlet and outlet i.e. ~ 7.0.

TSS:Time series plots for both pre-monsoon and
post-monsoon period for TSS are shown in Figure 2
(b). There are fluctuations in inlet TSS, during both
seasonal periods, which could be due to the
variations in the organic loading at the inlet of
thetreatment. Among the two seasons, pre-
monsoonTSS varied among 300 — 400 mg/L, while
post-monsoon TSS is slightly lower at ~ 300 mg/L.

7.5 35
r 30
L —~
P —
T =
=% 20 —
6.5
== Outflow 15 %
——pH Inlet S
6 pH (Pre Monsoon) ——pH Outlet 10 3
5
5.5 0
M M MM MMM MmMmMMMMMMMM0Nno0neonnonno0n0nnnaonm
~— ~— ~— ~— ~— ~— ~— ~— ~— ~— ~— ~— ~— ~— ~— ~— ~— ~— ~— ~— ~— ~— ~— ~— ~— ~— ~— ~—
1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 U U U U
C C € € ©c Cc Cc OO0 a0 9 9 O LY - S o o = L b b b s b 30 > > >
T @ ® @ © © © O © 0 O 0 & & O © © O a9 2 9 2 9 2 v w ©
D A e s Sy S S S Sy SR
- O = O = O = In O 1N O un - O = OV = O ' - ' -
- - N N ™ 224y 54a8 KR - A NN T Y = 9o
Time

6. z
T pH (Post Monsoon) 1 150
[= ¥ = Outflow | 10“_,3
6 ———pH Outlet 8
——pH Inlet 4+ 5
5.5 \ 0
M M M M M MM mMmMmMmmamMmMmmMmeomOMOeOeMNMMmmoo0n0nn
- -~ ~ i i i ~— ~— ~— ~— ~— i i i i ~— ~— ~— ~— i i i i i ~— ~— ~—
1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 U U U U 1 1 1 1 1
————— O O 0D D a o o o a8 8B 8 > > > >0 090 09 0 v
5 53 3 S5 S O © O ©
/A A" A A A 33 3 3 0 O U O O © ©O o o0 9 9 O O O
TebhdaIIIINONONQQRPO=2==2=0000400
— N N O O N O O M O by - 0 1N N OO © M O .
NN —_ - — N ™ -~ N ¥ B — N ™ Time

Figure 2 Time Series Plot for (a) pH

WWW.ijera.com 84Page



Rupali A. J et al Int. Journal of Engineering Research and Applications www.ijera.com

ISSN : 2248-9622, Vol. 5, Issue 1( Part 4), January 2015, pp.82-96

different times of the day. Figure 2 (c) indicated a

sudden decrease

Treated effluent is observed to be very low, < 20

in AT due to the

in DO

mg/L, indicating higher removal efficiency of plant.

maintenance problem of the air diffusers during the

month of April 2013. But for this, pre-monsoon DO

is

DO: Oxygen supply in an AT should satisfy two